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CONDUCTED: 24 March 1988 6\

TEST METHUD ‘

The test method conformed explicitly with the requi s of the ASTM Standard
Test Method for Sound Absorption and Sound Abso cefficients by the
Reverberation Room Method: ASTH C423-B4a and Riverbank Acoustical
Laboratories has been accredited by the U.5 % rce, National
Bureau of Standards under the National Vol creditation Program

(NVLAP)} for this test procedure. A d i n uding technique is
available separately. The microphone used)was a Br aer serial number
1330658 .

DESCRIPTION OF THE SPECIMER \ 0

The test specimen was des % the cl as Thick Pile Carpet. The
overall dimensions of t n na were 2.44 m (96 in.) wide by 2.74
m (108 in.) long and no in.) thick. The specimen was tested
in the laboratory's 292 I{lD 31]-. t chamber. The client's description
of the specimen was fu OWS : cimen was a Thick Pile Carpet that
consisted of ny]o latex p acking. The face Hti?ht was 30 oz., and
the color was r \r‘lsual i ion verified the client's description of the

56% rel umi I:H

specimen. f imen as measured was 14.7 kg (32.5 1bs) an
average nf E The area used in the calculations was 6.69
me (72 ft ure at. the time of the test was 22°C (71°F) and

cimen was held at least 24 hours under the test conditions of 22°C (71°F)
60% relative humidity.

NTING A

The test specimen was laid directly against the test surface.

THE RESLA TS REFORTED AROYVE AFFLY OHLY TO THE SFTCIFIC SAMPLE SUBMITTED FOR MEASUREMENT. RO AESFORRIBILITY B ASTSAED FOR PERFORMANCE OF ANT OTHER SMECIMEN.

ACCREDITED BY DEPARTMENT OF COMMERCE, NATIONAL VOLUNTARY LABDRATORY
m@ ACCREMTATION PROGRAM FOR SELECTED TEST METHODS FOR ACOUSTICS.
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TEST RESULTS
1/3 Octave Center Absorption Total Absor : of UH:ertalnty
Center Frequency Coefficient In Sa With 95%
(Hz) idgnce Limit

100 0.02 Q 0.95
w125 0.00 *00 1.08
160 0.03 2.37 .98
200 0.06 \ a. “0 1.16
o 2R 0.06 6 b2 1.16
315 0 u\‘ 1.11

400 3.47 1.14
w500 8. 42 1.07
630 11.16 0.93
a 0.23 0 16.82 0.94

as mnn 20.74 0.88
1250 \ r@ 24.74 0.78

9 30,80 0.76
- 5 39.84 0.74
0.62 44 .56 D.78

3150 0.66 47 .55 0.70

G **% 4000 0.79 57 .07 0.68

V 5000 0.90 64.98 0.92
NRC = .25

THE RESULTS FEPCATED ABCVE APPLY ONLY TO THE SPECSFIC SAMPLE SUBMITTED FOS MEASUREMENT, NG RESPONSBILITY 15 ASSUMED FOR FERFORMARCE OF ANY OTHER SPECRMEN.
ACCREDITED BY DEPARTMENT OF COMMERCE, NATIONAL VOLUNTARY LABDRATORY
[Fm ACCREDITATION PROGRAM FOR SELECTED TEST METHODS FOR ACOUSTICS.
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TEST RESULTS (con't) @
The percentage of uncertainty for the required 951 ence limits indicated

C423-84a. It states that for the absorption o verher tion room containing
the specimen the testing laboratory shall obt wit s than 4%

above must fall within the prescribed limits des % in par. 13.2 of ASTM
uncertainty at 125 (hertz) and 2% uncurtai , 2000, and 4000
(hertz). The method of calculation 15 d in AS D and outlined in

section 13 of the standard,

The noise reduction coefficient [H is the aveEra the coefficients at 250,
500, 1000, and 2000 Hz, expwzssag e neares gral multiple of 0.05.
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THE RESULTS FEPDETED ABDWL APPLY DMLY TO THE SPICFIC SAMPLE SUBMTTED FOS MEASUREMENT, MO RESPOMSIBILITY (5 ASSUMED FOR PERFORMARCE OF ANY OFHER SPECIMEN.
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THE RESIATS REFORTED ABOVE SFPLY OHLY T0 THE SPECIFIC SANPLE SUBNITTED FOR MEABUREMENT. WO RESPOMSIRLITY 5 A5SUNMED FOR PERFORMAMCE OF ANY OTHER SFECINEN.
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